



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 24.07.2012

Applicant	: Eastman Industries Ltd., C-87, Focal Point, Phase – 5, Ludhiana, (PB.) - 141010 India
Attention	: Mr. Arun Kumar
Tested Sample	: Received on 16.07.2012
Test Period	: 16.07.2012 to 24.07.2012
Sample Description	: Sample A: 6.50–20 / (Rubber + Mesh (synthetic)) Color: Black Sample B: 6.50–20 / Metal Part Color: Metal Supplier: Eastman Industries Ltd.
Document Submitted	: Test Application Form, Dated 13.07.2012
<i>Note: The submitted samples are Not Drawn by the Laboratory</i>	

Prepared by

S.Suresh
Key Account Manager

Authorised by

R. Mahalakshmi
Technical Manager-PS Chemical Lab

Note: (1) General Terms & Conditions as mentioned overleaf, (2)The results relate only to the items tested, (3)The test report shall not be reproduced except in full without the written approval of the laboratory(4)For details of the accredited scope please contact the laboratory or visit www.nabl-india.org

Laboratory:
TÜV South Asia Pvt. Ltd.
No-A 151, 2nd C Main,
2nd Stage Peenya Ind, Estate,
Bangalore – 560 058

Phone : 080 39289855
Fax : 080 39289820
E-mail: Mahalakshmi.R@tuv-sud.in
www.tuv-sud.in

Registered Office:
TUV SUD South Asia Pvt. Ltd.
TUV SUD House
Off Saki Vihar Road
Saki Naka, Andheri (East),
Mumbai – 400072. India



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

RESULTS CONCLUSION:

<u>S.NO</u>	<u>SUBSTANCES</u>	<u>CAS NO.</u>	<u>SAMPLE A</u>	<u>SAMPLE B</u>
			Polymer (Rubber with Synthetic mesh)	Metal Part
1	Anthracene	120-12-7	Pass	NA
2	4,4'- Diaminodiphenylmethane	101-77-9	Pass	NA
3	Dibutyl phthalate	84-74-2	Pass	NA
4	Cobalt dichloride	7646-79-9	Pass	Pass
5	Diarsenic pentoxide	1303-28-2	Pass	NA
6	Diarsenic trioxide	1327-53-3	Pass	NA
7	Sodium dichromate	7789-12-0, 10588-01-9	Pass	Pass
8	5-tert-Butyl-2,4,6-trinitrom- xylene (Musk xylene)	81-15-2	NA	NA
9	Bis-(2-ethylhexyl)- phthalate (DEHP)	117-81-7	Pass	NA
10	Hexabromocyclododecane (HBCDD) (and isomers)	25637-99-4 and 3194-55-6	Pass	NA
11	Alkanes, C10-13-, Chlor- (short-chain chloro paraffins)	85535-84-8	Pass	NA
12	Bis(tributyltin) oxide	56-35-9	Pass	NA
13	Lead hydrogen arsenate	7784-40-9	Pass	NA
14	Triethylarsenate	15606-95-8	Pass	NA
15	Benzyl butyl phthalate	85-68-7	Pass	NA
16	Anthracene oil	90640-80-5	Pass	NA
17	Anthracene oil, anthracene paste,distn. Lights	91995-17-4	Pass	NA
18	Anthracene oil, anthracene paste,anthracene fraction	91995-15-2	Pass	NA
19	Anthracene oil, anthracene-low	90640-82-7	Pass	NA
20	Anthracene oil, anthracene paste	90640-81-6	Pass	NA
21	Pitch, coal tar, high temp.	65996-93-2	Pass	NA
22	Aluminosilicate Refractory Ceramic Fibres Aluminosilicate Refractory Ceramic Fibres are fibres covered by index number 650-017-00-8 in Annex VI, part 3, table 3.2 of Regulation (EC) No 1272/2008, and fulfil the two following conditions:a) Al ₂ O ₃ and SiO ₂ are present within the following concentration ranges: • Al ₂ O ₃ : 43.5 – 47 % w/w, and SiO ₂ : 49.5 – 53.5 % w/w, or • Al ₂ O ₃ : 45.5 – 50.5 % w/w, and SiO ₂ : 48.5 – 54 % w/w, b) fibres have a length weighted geometric mean diameter less two standard geometric errors of 6 or less micrometers (• m).	-	NA	NA



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

23	Zirconia Aluminosilicate, Refractory Ceramic Fibres Zirconia Aluminosilicate Refractory Ceramic Fibres are fibres covered by index number 650-017-00-8 in Annex VI, part 3, table 3.2 of Regulation (EC) No 1272/2008, and fulfil the two following conditions: a) Al ₂ O ₃ , SiO ₂ and ZrO ₂ are present within the following concentration ranges: • Al ₂ O ₃ : 35 – 36 % w/w, and • SiO ₂ : 47.5 – 50 % w/w, and • ZrO ₂ : 15 - 17 % w/w, b) fibres have a length weighted geometric mean diameter less two standard geometric errors of 6 or less micrometers (• m).	-	NA	NA
24	2,4-Dinitrotoluene	121-14-2	Pass	NA
25	Diisobutyl phthalate	84-69-5	Pass	NA
26	Lead chromate	7758-97-6	Pass	NA
27	Lead chromate molybdate sulphate red (C.I. Pigment Red 104)	12656-85-8	Pass	NA
28	Lead sulfochromate yellow (C.I. Pigment Yellow 34)	1344-37-2	Pass	NA
29	Tris(2-chloroethyl)phosphate	115-96-8	Pass	NA
30	Acrylamide	79-06-1	NA	NA
31	Trichloroethylene	79-01-6	Pass	NA
32	Boric acid	10043-35-3/ 11113-50-1	Pass	NA
33	Disodium tetraborate, anhydrous	1330-43-4/12179-04-3/1303-96-4	Pass	NA
34	Tetraboron disodium heptaoxide, hydrate	12267-73-1	Pass	NA
35	Sodium chromate	7775-11-3	Pass	NA
36	Potassium chromate	7789-00-6	Pass	Pass
37	Ammonium Di chromate	7789--09--5	Pass	Pass
38	Potassium dichromate	7778-50-9	Pass	Pass
39	Cobalt(II) sulphate	10124-43-3	Pass	Pass
40	Cobalt(II) dinitrate	10141-05-6	Pass	Pass
41	Cobalt(II) carbonate	513-79-1	Pass	Pass
42	Cobalt(II) diacetate	71-48-7	Pass	Pass
43	2-Methoxyethanol	109-86-4	NA	NA
44	2-Ethoxyethanol	110-80-5	NA	NA



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

45	Chromium trioxide	1333-82-0	Pass	Pass
46	Chromic acid/Dichromic acid/Oligomers of chromic acid and dichromic acid	7738-94-5 / 13530-68-2	Pass	Pass
47	2 Ethoxy Ethyl Acetate	111-15-9	Pass	NA
48	Stroncium Chromate	7789-06-2	Pass	Pass
49	1,2-Benzenedicarboxylic acid, di-C7-11-branched and linear alkyl esters (DHNUP)	68515-42-4	Pass	NA
50	Hydrazine	7803-57-8, 302-01-2	Pass	NA
51	1-Methyl-2-pyrrolidone	872-50-4	NA	NA
52	1,2,3-Trichloropropane	96-18-4	Pass	NA
53	1,2-Benzenedicarboxylic acid, di-C6-8-branched alkyl esters, C7-rich (DIHP)	71888-89-6	Pass	NA
54	Lead styphnate	15245-44-0	NA	NA
55	Lead diazide,Lead azide	13424-46-9	NA	NA
56	Lead dipicrate	6477-64-1	NA	NA
57	Phenolphthalein	77-09-8	NA	NA
58	2,2'-Dichloro-4,4-methylenedianiline	101-14-4	Pass	NA
59	N,N-dimethylacetamide	127-19-5	Pass	NA
60	Trilead diarsenate	3687-31-8	NA	Pass
61	calcium arsenate	7778-44-1	NA	Pass
62	Arsenic acid	7778-39-4	NA	NA
63	Bis(2-methoxy ethyl) ether	111-96-6	Pass	NA
64	1,2-Dichloro ethane	107-06-2	Pass	NA
65	4-(1,1,3,3-tetramethylbutyl phenol,4-tert-octyl phenol	140-66-9	Pass	NA
66	2-Methoxyaniline,o-anisidine	90-04-0	Pass	NA
67	Bis-(2-methoxyethyl) phthalate	117-82-8	Pass	NA
68	Formaldehyde,oligomeric reaction products with aniline(technical MDA)	25214-70-4	NA	NA



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

<p>69</p>	<p>Zirconia Aluminosilicate Refractory Ceramic Fibres are fibres covered by index number 650-017-00-8 in Annex VI, part 3, table 3.1 of Regulation (EC) No 1272/2008 of the European Parliament and of the Council of 16 December 2008 on classification, labelling and packaging of substances and mixtures, and fulfil the three following conditions: a) oxides of aluminium, silicon and zirconium are the main components present (in the fibres) within variable concentration ranges b) fibres have a length weighted geometric mean diameter less two standard geometric errors of 6 or less micrometres (µm). c) alkaline oxide and alkali earth oxide (Na₂O+K₂O+CaO+MgO+BaO) content less or equal to 18% by weight</p>	<p>-</p>	<p>NA</p>	<p>NA</p>
<p>70</p>	<p>Aluminosilicate Refractory Ceramic Fibres Aluminosilicate Refractory Ceramic Fibres are fibres covered by index number 650-017-00-8 in Annex VI, part 3, table 3.2 of Regulation (EC) No 1272/2008, and fulfil the two following conditions: a) Al₂O₃ and SiO₂ are present within the following concentration ranges: • Al₂O₃: 43.5 – 47 % w/w, and SiO₂: 49.5 – 53.5 % w/w, or • Al₂O₃: 45.5 – 50.5 % w/w, and SiO₂: 48.5 – 54 % w/w, b) fibres have a length weighted geometric mean diameter less two standard geometric errors of 6 or less micrometers (• m). c) alkaline oxide and alkali earth oxide (Na₂O+K₂O+CaO+MgO+BaO) content less or equal to 18% by weight - - Art. 57 (a), carcinogenic Refractory ceramic fibres are used for high-temperature insulation, almost exclusively in industrial applications (insulation of industrial furnaces and equipment, equipment for the automotive and aircraft/aerospace industry) and in fire protection (buildings and industrial process equipment).</p>	<p>-</p>	<p>NA</p>	<p>NA</p>

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

71	Pentazinc chromate octahydroxide	49663-84-5	NA	NA
72	Potassiumhydroxyoctaoxidizincatedichromate	11103-86-9	NA	NA
73	Dichromium tris(chromate)	24613-89-6	NA	NA

NA-Not Applicable.

SAMPLE DIGITAL PICTURE:





South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

Tests Results:

Anthracene (CAS no. 120-12-7) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

4,4'- Diaminodiphenylmethane (CAS no. 101-77-9) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Dibutyl Phthalate (CAS no. 84-74-2) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Cobalt dichloride (CAS no. 7646-79-9) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Diarsenic pentoxide (CAS no. 1303-28-2) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Diarsenic trioxide (CAS no. 1327-53-3) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012**Sodium Dichromate** (CAS no. 7789-12-0,10588-01-9) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Bis-(2-ethylhexyl)-Phthalate (DEHP) (CAS no. 117-81-7)
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	0.02	< 0.1 %	Pass

Hexabromocyclododecane (HBCDD) (and isomers) (CAS no.25637-99-4 and 3194-55-6)
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Alkanes, C10-13, Chlor (Short-Chain chloro paraffins) (CAS no. 85535-84-8)
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Bis(tributyltin) oxide (CAS no. 56-35-9) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Lead hydrogen arsenate (CAS no. 7784-40-9) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

Triethylarsenate (CAS no. 15606-95-8) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Benzyl butyl Phthalate (CAS no.85-68-7) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Anthracene oil (CAS no. 90640-80-5) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Anthracene oil,Anthracene paste, distn.Lights (CAS no. 91995-17-4) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Anthracene oil,Anthracene paste, anthracene fraction (CAS no. 91995-15-2) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Anthracene oil,Anthracene Low (CAS no. 90640-82-7) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012**Anthracene oil, Anthracene paste** (CAS no. 90640-81-6) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Pitch, Coal tar, High temp. (CAS no. 65996-93-2) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

2,4 Dinitrotoluene (CAS no. 121-14-2):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Diisobutyl phthalate (CAS no. 84-69-5) :
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Lead Chromate (CAS no. 7758-97-6):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Lead Chromate molybdate sulphate red (C.I. Pigment Red 104) (CAS no. 12656-85-8):
Test Method : TUV Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Lead Sulfochromate yellow (C.I. Pigment Yellow 34) (CAS no. 1344-37-2):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

Tris (2-chloroethyl) phosphate (CAS no. 115-96-8):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Trichloroethylene (CAS no79-01-6):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Boric Acid (CAS no. 10043-35-3/11113-50-1):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Disodium Tetraborate, Anhydrous(CAS no. 1330-43-4/12179-04-3/1303-96-4):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Tetraboron Disodium Heptaoxide, Hydrate(CAS no. 12267-73-1):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Sodium Chromate (CAS no.7775-11-3):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Potassium Chromate (CAS no. 7789-00-6):
Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Ammonium Dichromate (CAS no. 7789-09-5):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Potassium Dichromate (CAS no. 7778-50-9):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Cobalt (II) Sulfate(CAS no. 10124-43-3) :

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Cobalt (II) Dinitrate(CAS no. 10141-05-6):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Cobalt (II) Carbonate(CAS no. 513-79-1):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

Sample B	<0.005	< 0.1 %	Pass
----------	--------	---------	------

Cobalt (II) Diacetate(CAS no. 71-48-7):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Chromium trioxide(CAS no. 1333-82-0) :

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

Chromic acid / Dichromic acid / Oligomers of chromic acid and dichromic acid

(CAS no. 7738-94-5, 13530-68-2):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass

2 Ethoxy Ethyl Aceteate (CAS no. 111-15-9):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Stroncium Chromate (CAS no. 7789-06-2):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass
Sample B	<0.005	< 0.1 %	Pass



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

1,2-Benzenedicarboxylic acid, di-c7-11-branched and linear alkyl esters (DHNUP) (CAS no. 68515-42-4):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Hydrazine (CAS no. 7803-57-8, 302-01-2):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

1,2,3-Trichloropropane (CAS no. 96-18-4):

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

1,2-Benzenedicarboxylic acid, di-C6-8-branched alkyl esters, C7-rich (DIHP) (CAS no. 71888-89-6)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

2,2-Dichloro-4,4-methylenedianiline (CAS no. 101-14-4)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

N,N-dimethylacetamide (CAS no. 127-19-5)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Trilead diarsenate (CAS no. 3687-31-8)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
--	--------------------	--------------------------	---------------



South Asia

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012

Sample B	<0.005	< 0.1 %	Pass
-----------------	--------	---------	------

Calcium arsenate (CAS no. 7778-44-1)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample B	<0.005	< 0.1 %	Pass

Bis(2-methoxy ethyl) ether (CAS no. 111-96-6)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

1,2-Dichloro ethane (CAS no. 107-06-2)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

4-(1,1,3,3-Tetramethylbutyl phenol,4-tert-octyl phenol) (CAS no. 140-66-9)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

2-Methoxyaniline, o-anisidine (CAS no. 90-04-0)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

Bis-(2-methoxyethyl) Phthalate (CAS no. 117-82-8)

Test Method : TUV-SUD Inhouse method

	<u>Results (%)</u>	<u>REACH Requirement</u>	<u>Status</u>
Sample A	<0.005	< 0.1 %	Pass

-- END OF THE TEST REPORT --

Test Report No. BLR/R(Re)/12/000868
Dated 20.07.2012



South Asia